

H *click [HERE](#) for an explanation of standardised wording to be used by Scottish Boards regarding decisions on medicines since May 2016 [Link to Formulary](#)

Medicine	Indication	NHS Board Decision*	DTC Supplement	Date
Histamine dihydrochloride (Ceplene®) (666/10)	Acute myeloid leukaemia	Not recommended	102	Jan/Feb 2011
Histrelin (Vantas®) (557/09)	Advanced prostate cancer	HOSPITAL ONLY Non-formulary	92	Aug/Sep 09
Human alpha1-proteinase inhibitor 1,000mg powder and solvent for solution for infusion (Respreeza®)	For maintenance treatment to slow the progression of emphysema in adults with documented severe alpha 1-proteinase inhibitor (A1-P1) deficiency.	Not available as not recommended for use in NHS Scotland	156	Sep 2016
hydrocortisone modified-release 5mg, 10mg and 20mg hard capsules (Efmody®) SMC2414	Treatment of congenital adrenal hyperplasia (CAH) in adolescents aged 12 years and over and adults.	Not available as not recommended for use in NHS Scotland	188	April 2022
Hydrocortisone 0.5mg, 1mg, 2mg and 5mg granules in capsules for opening (Alkindi®) SMC2088	Replacement therapy of adrenal insufficiency in infants, children and adolescents (from birth to <18 years old). SMC restriction: for the first-line treatment of infants and young children with adrenal insufficiency aged from birth to less than six years of age for whom hydrocortisone must otherwise be individually prepared by manipulation such as by compounding (or crushing) or by production of special solutions in order to produce age-appropriate doses, or hydrocortisone given as off-label buccal tablets.	Available in line with national guidance GP under the direction of Paediatric Endocrinology	172	Dec 2018
Hydroxycarbamide 100mg/mL oral solution (Xromi®) SMC 2271	For the prevention of vaso-occlusive complications of Sickle Cell Disease in patients over 2 years of age. SMC restriction: children who are too young to be able to swallow capsules / tablets and adults and adolescents who have difficulty in swallowing solid oral dosage forms.	Available in line with local guidance for prescribing	180	Sept 2020

Hydrocortisone (Plenadren®) (848/12)	Treatment of adrenal insufficiency in adults	Not available as not recommended for use in NHS Scotland	124 159	Feb 2013 Feb 2017
Hydroxycarbamide (Siklos®) (582/09)	Prevention of recurrent painful vaso-occlusive crises in patients with symptomatic Sickle Cell Syndrome	Not recommended	93	Oct/Nov 2009

Updated: 2nd June 2022

[Back to top](#)

[Back to homepage](#)